For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

For Serial Nos.
320,000 & Higher

®
. INC.

LAZER Z HP

CONGRATULATIONS on the purchase of your new Exmark mower. Model No.
This product has been carefully designed and manufactured to give

you a maximum amount of dependability and years of trouble-free Serial No.
operation.

If additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment Engine Serial No.
dealer or distributor.

If you need to order replacement parts from your dealer, always Date Purchased
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console.

For ease of ordering and reference, we suggest that you record

Engine Model No.

PART'S MANUAL

the information requested in the following identification table. Paste Label From

Literature Packet Here

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
EXMARK PARTS PLUS"” PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS

o
Distributor bills dealer for part and freight charges where
anplcabe. EXMARK PARTS PLUS®

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6)
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in
accordance to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply - The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the contiguous 48 United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

1-
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
44” and 48" Deck Group .......covvviieveeiiiieeiiie e 3-4
527 DECK GIrOUP ..oevviieiiiii et 5-6
D= Tor= L €] 0] U] o TSP 16
Electrical Diagram(S).......coeveveriiniiiiiiieieiiiieeeiineeeeens 19-20
Electrical Group ........covivviiiiiiiie e 17-18
Electrical Logic Schematic(S).......cccoovvvevvinieiiiinnnnnns 21-22
ENGINE GroUP....cvviiiiiii e 15
Front Frame Group ......oooeuviiiiiieiiece e 7-8
FUEI GroUPD...ue e 10
Hydraulic Group ........ooveiiiiiiieiieeei e 13-14
Main Frame GroUP .......coouuuieiiiiiieeeiie et e e e e e eeee 9
Motion Control LEVErS .......cooveviiiiiiiieeie e 12
Park Brake Group .......ccoooiiviiiiiiiiiiiee e 11
-2-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

44" and 48" DECK GROUP

Ref. Qty. Ref. Qty.

No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 [3296-29 Nut, nyloc 5/16-18................. 10 38 |1-402106-01 Chute widmt, discharge (44" (48" 1
2 |3256-3 Washer, 5/16 std flat............. 6 39 |1-632199-01 Pin widmt, deck strut.................. 2
3 [1-653482-01 Shield, belt .........ccccceerinnnnen. 2 40 |103-1081  Strut wldmt, assembly................ 2
4 |32128-20  Nut, whizlock 5/16-18........... 5 41 |322-3 Screw, 5/16-18 X 3/4 .................. 2
5 |1-800017 Bolt,5/16 x 3¥atap ....coee... 2 42 |3219-6 Nut, 5/8-18 .....ccvveeiiiiieeiiiieeees 5
6 |[3290-357  Nut, whizlock 3/8-16............. 6 43 [1-633029 Sphericalrodend....................... 2
7 |3256-24 Washer, 3/8 SAE flat............ 2 44 |3253-8 Washer, lock 5/8 ..........ccceenee 2
8 |1-613098  Pulley, IdIer........coveevivveenns 2 45 |3217-11 NuUt, 5/8-11 ...ccoiiieeeiiiieeeiiiieee e 2
9 |1-413113 Bushing, Idler.........ccccceeeee. 2 46 |[1-522480-01 Baffle, discharge ..........cccceennees 1
10 |323-11 Screw, 3/8-19 X 2 ¥4 ............ 1 47 11-800344  Screw, 5/8-11 X 6 ....cceevevrireeennnns 2
11 |323-6 Screw, 3/8-16 X 1 ......cccouueeee 1 48 [1-513208 Washer, spring disc. .................. 3
12 |98-5975 Washer, disc spring 3/8 ....... 8 49 |[1-413424  Sheave, w/hub 6 5/16” O.D.(48").3
13 |1-653189 Plate, Belt guide.................... 1 1-653099  Sheave, w/hub 6” O.D. (44") ........... 3
14 |1-653190  SPACEl...cccceeeiiiccrvriieeeeeiiinnns 1 50 |1-513016 Bearing.....ccccccceviivrrerreeensininnnnnnns 6
15 |1-413099 Pulley, ldler........ccccoeeveeennnnes 1 51 |1-323532  Housing, spindle........ccc.ccooeuunee. 3
16 |1-413308 Belt, deck drive (48").............. 1 52 |1-323528  Spacer, bearing.......cccccceeeevveneen. 3
1-413093  Belt, deck drive (44").............. 1 53 |1-808502 RIiNg, SNAP ....cceiiiuviriiiiaeeeeeiiiieenn 3
17 |3296-39 Nut, nyloc 3/8-16................... 19 54 |1-323533  SPACET....ctiieieeeiiiiiiiieieee e e e 3
18 |3256-4 Washer, 3/8 std flat.............. 1 55 |[1-633573  Guard, bearing-bottom............... 3
19 |1-513034 Bearing, pivot .......ccccvvvreennen. 2 56 |1-807268 Key, machinge .........ccccccevveeeennn. 3
20 |1-633151  Spring, extension ................. 1 57 |103-0957  Shaft, spindle .........cccceevveeeennnnn. 3
21 |[1-634619 Housing, w/brg,spacer,&ring... 3 58 |103-1105 Housing,cutter assy(complete)(48”) 3
22 |1-652192-01 Idler arm wldmt .................... 1 103-1183 Housing,cutter assy(complete)(44”) 3

1-654193  Idler arm wldmt w/bushings..1 59 |323-7 Screw, 3/8-16 x 1 1/4 ................. 18

23 |1-603384  Bushing, idler pivot............... 1 60 |1-323515 Blade, 16.25 notched air foil (48")... 3
24 11-800811  Screw, 7/16-14x11/2......... 8 1-413438  Blade, 16.25 solid air foil (48) ....... 3
25 |32128-37  Nut, whizlock 7/16-14........... 16 ®1-403148  Blade, 16.25 muiching (48")........... 6
26 |1-633447  Chain, deck lift.........ccceeeunnnn. 4 1-403149  Blade, 16.25 low lift (optional)(487) ... 3
27 |1-651312 Deck widmt 1-652311-01 (48" 103-1577  Blade, 16.25 bahia (48)................. 3
w/decals & discharge baffle .1 1-653101  Blade, 15.25 notched air foil (447)... 3
1-654175 Deck wldmt 1-652124-01 (44" 1-653178 Blade, 15.25 solid air foil (44")........ 3
w/decals & discharge baffle.1 ®11-653102 Blade, 15.25 mulching (44")........... 3
28 |3253-7 Screw, 3/8-16 x 31/2............ 1 1-653179  Blade, 15.25 low lift (optional)(44™) ... 3
29 |323-13 Screw, 3/8-16 x 2 3/4 ........... 2 103-1579  Blade, 15.25 bahia (48" ................ 3
30 |32128-33  Nut, whizlock ¥s-20 (48")........ 4 61 [103-0862  Screw, 5/8-18 x23Gr8........... 3
32128-33  Nut, whizlock %-20 (44%)........ 1 62 |302-19 Zerk, ¥4-18 straight..................... 5
31 |[1-543963 Bumper, rubber.................... 1 63 [103-1072-01 Strut widmt..........cccvvreeirieeennnen. 2
32 |322-2 Screw, 5/16-18 x 5/8 ............ 2 64 |321-1 Screw, ¥-20 X 3/8 (48") ....eveeneen. 4
33 |98-5961 Screw, 3/8-16 x4 gr 8.......... 3 321-1 Screw, ¥-20 X 3/8 (44" ...ccuvveeeen. 1
34 |[1-603602  Bushing, roller............c......... 3 65 |1-654550 Deck complete service (44%)........ 1
35 ([1-603299 Roller, anti-scalp .................. 3 1-654551 Deck complete service (48")........ 1
36 |[1-373034  Washer, swivel..................... 3 66 |103-0865  Washer,spring disC .................... 3
37 |[322-5 Screw, 5/16-18 X 1.............. 2 67 |103-1330 Guard, bearing top ...........ccvveeee. 3

¢ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK483(48") & MK443(44")
Exmark red touch up spray paint — P/N 1-850337

-3-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

44" and 48" DECK GROUP

4-

WWW.mymowerparts.com

Torque to
115-120 ft-lbs




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

52" DECK GROUP

Ref. Qty. Ref. Qty.
No. [.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |3296-29 Nut, nyloc 5/16-18 ............. 10 36 |[1-373034  Washer, swivel..........cc...... 5
2 [3256-3 Washer, 5/16 std flat ......... 6 37 |322-5 Screw, 5/16-18 x 1.............. 2
3 |1-653482-01 Shield, belt.............ccuvveeeee. 2 38 |1-652375-01 Chute widmt, dishcharge ...1
4 132128-20  Nut, whizlock 5/16-18........ 7 39 |1-632199-01 Pin widmt, deck strut.......... 2
5 [1-800017 Bolt, 5/16 x 3 Yatap ........... 2 40 [103-1081  Strut wldmt, assembly........ 2
6 |3290-357  Nut, whizlock 3/8-16.......... 8 41 [322-3 Screw, 5/16-18 x 3/4 .......... 2
7 |3256-24 Washer, 3/8 SAE flat......... 2 42 13219-6 Nut, 5/8-18 ......cccovvveeernne. 5
8 [1-613098 Pulley, Idler..........cooeuunneeen. 2 43 |1-633029  Spherical rod end............... 2
9 [1-413113 Bushing, Idler .................... 2 44 |3253-8 Washer, lock 5/8................ 2
10 |323-11 Screw, 3/8-19x 2 Y4 ......... 1 45 13217-11 Nut, 5/8-11 ....ceevevviiiieenne 2
11 |323-6 Screw, 3/8-16 x 1 .............. 1 46 |1-602913-01 Baffle, discharge................. 1
12 [98-5975 Washer, disc spring 3/8..... 10 47 |1-800344  Screw, 5/8-11x6............... 2
13 |[1-653189  Plate, Belt guide ................ 1 48 |1-513208 Washer, spring disc. .......... 3
14 11-653190 Spacer.....cccccceveveveeeeeeeeennn. 1 49 |1-653386  Sheave, w/hub 6.71"0.D ..... 3
15 [1-413099  Pulley, Idler...........cceeeeeenn. 1 50 |1-513016 Bearing.........cccoeeeeeeeeinnunnen 6
16 |1-653368  Belt, deck drive.................. 1 51 |1-323532  Housing, spindle................. 3
17 |[3296-39 Nut, nyloc 3/8-16 ............... 19 52 |1-323528  Spacer, bearing.................. 3
18 |[3256-4 Washer, 3/8 std flat ........... 1 53 |1-808502 RiNg, SNAP....cccccveeerrrnvennnnn. 3
19 |[1-513034  Pivot, Bearing ..........cccee..... 2 54 ]1-323533  Spacer.......ccccccceeeiiiiiiiieenn. 3
20 [1-633151  Spring, extension............... 1 55 |1-633573  Guard, bearing-bottom....... 3
21 [1-634619 Housing,w/brg,spcr,&ring .. 3 56 [1-807268 Key, machine ..................... 3
22 [1-652192-01 Idler arm widmt.................. 1 57 |103-0957  Shaft, spindle ..................... 3
1-654193 Idler arm wldmt w/bushings1 58 (103-1184 Housing,cutter assy(complete) . 3

23 [1-603384  Bushing, idler pivot............ 1 59 |323-7 Screw, 3/8-16 x 1 1/4.......... 18
24 11-800811  Screw, 7/16-14x11/2 ...... 8 60 |[1-633482 Blade, 18.0 notched air foil ... 3
25 |32128-37  Nut, whizlock 7/16-14........ 16 1-613251  Blade, 18.0 solid air foil...... 3
26 |1-633447  Chain, deck lift.........ccceeenee 4 * 11-633484  Blade, 18.0 mulching............ 3
27 |1-654478  Deck wldmt 1-652418-01 w/ 1-633485  Blade, 18.0 low lift(optional).. 3
decals & discharge baffle .. 1 103-1578  Blade, 18.0 bahia ............... 3
28 |1-800805  Screw, 3/8-16 x 31/2 ........ 1 61 |[103-0862  Screw, 5/8-18 x2%.gr8....3
29 |323-13 Screw, 3/8-16 x 2 3/4 ........ 2 62 |[302-19 Zerk, ¥4-18 straight............. 5
30 |32128-33  Nut, whizlock ¥%-20............ 4 63 [103-1072-01 Strut widmt........ccceevvvveeennns 2
31 |1-543963  Bumper, rubber ................. 2 64 |321-1 Screw, ¥2-20 X 3/8............... 4
32 [322-2 Screw, 5/16-18 x 5/8 ......... 3 65 |1-654552  Deck complete service....... 1
33 |98-5961 Screw, 3/8-16 x4 gr 8....... 5 66 |[103-0865 Washer, spring disc ........... 3
34 |1-603602  Bushing, roller ................... 5 67 |[103-1330 Guard, bearing top.............. 3

35 [1-603299  Roller, anti-scalp................ 5

« Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK523
Exmark red touch up spray paint — P/N 1-850337

-5-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

52" DECK GROUP

57

-6-

WWW.mymowerparts.com

Torque to
115-120 ft-lbs

65




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 103-2081  Asm, lever w/grip (103-2078-03). 1 35 | 1-633579  Spacer, front caster .............. 2
2 1-633295  Girip, liftlever .......ccccvveeeenn. 1 36 | 103-0064  Wheel & tire assy.........c........ 2
3 1-652027-03 Arm wldmt, deck lift.............. 1 1-633002  Tire, 13x5.0-6 4 ply ............... 2
4 1-633325  Spring, compression............. 1 103-0070  Whee€l..ovveeiiiviieeeee e 2
5 3256-24 Washer, 3/8 SAE.................. 1 37 | 325-36 Screw, ¥2-13 X7 1/2.....ccuee. 2
6 3296-39 Nut, nyloc 3/8-16 (44").......... 3 38 | 1-632511-01 Caster widmt...........cccvvveerunnnn. 2
3296-39 Nut, nyloc 3/8-16 (48"&52") ..2 39 | 3296-45 Nut, nyloc %2-13 (light thin) ...... 2
7 1-633068  Arm, deck lift.........ccccveeeeeenn. 2 40 | 1-543511  Seal, grease......cccccceeveevineeennn. 2
8 1-808284  Clevis, pin 3/8 X 1 ...cccceevennnnee 2 41 | 1-543509  Bearing cone, tapered roller....4
9 1-806003  Hairpin, cotter ..........cccceeennee 2 1-543508  Bearing cup, tapered roller .....4
10 | 323-9 Screw, 3/8-16 x 1 3/4 ........... 1 42 | 1-633508  Washer, spring disk ............... 6
11 | 1-653230-01 Plate, deck lift........cccceevvvenn. 1 43 | 3296-51 Nut, nyloc %-10.....cccccccvvveenee 2
12 | 323-13 Screw, 3/8-16 x 2 3/4............ 1 44 | 1-543513  Cap, grease ....ccccceeeevvvvvennenenn 2
13 1-633082  Bushing, lift lever .................. 1 45 | 1-633553  Pad, anti-skid ............cccveeennee 2
14 | 1-652235-01 Plate widmt, deck lift ............ 1 46 | 99-3869-01 Floorpan.......ccccccvevuiieeneaennnnns 1
15 | 3290-357 Nut, whizlock 3/8-16 ............. 15 47 | 3229-10 Bolt, carriage ¥4-20 x 1/2......... 10
16 1-633097  Hitch pin w/lanyard ............... 1 48 | 3230-1 Bolt, carriage 5/16-18 x 3/4.....2
17 | 323-6 Screw, 3/8-16 X 1.......c.ccu.ee. 1 49 | 32128-20  Nut, whizlock 5/16-18.............. 8
18 1-413088 Bushing, lift lever .................. 1 50 | 32128-33  Nut, whizlock ¥4-20 (447)......... 10
19* | 103-1991  Asm, front frame 44" ............ 1 32128-33  Nut, whizlock %-20 (48"&52"...11
* 103-2460  Asm, front frame 48" ............ 1 51 | 322-3 Screw, 5/16-18 X ¥ (44°& 48")...6
* 103-1994  Asm, front frame 52" ............ 1 52 | 3256-3 Washer, 5/16 SAE flat(44"&48") 4
20 | 32151-103 E-ring (44") ceeiiiiiiiiiiiieaeeene 7 53 | 98-5975 Washer, 3/8 disc spring.......... 12
32151-103 E-ring (487&52") .....ccceevvveeen. 6 54 | 3256-27 Washer, 5/8 SAE flat .............. 2
21 | 3256-29 Washer, 7/8 SAE flat (44")....6 55 | 99-3868-01 Floorpan, front.........cccccceeeennes 1
3256-29 Washer, 7/8 SAE flat(48"&52") 7 56 | 323-7 Screw, 3/8-16 x 1 1/4.............. 12
22 1-652013-01 Shaft wid,deck lift LH............ 1 57 | 1-653049  Hinge, floorpan (piano) ........... 1
23 1-652014-01 Shaft wid,deck lift RH (447 ....1 58 | 99-3870-01 Bracket, floorpan................. 2
¢ | 103-1674-01 Shaft wid,deck lift RH(48"&52")1 59 [ 1-811010  PIUQ..cccvreiirriiieiiiieeeiiiieee s 2
24 | 302-19 Zerk, ¥4-28 straight ............... 5 60 | 1-806005  Hairpin, cotter (service only)...1
25 | 3217-11 Nut, 5/8-11 regular................ 8 61 | 323-8 Screw, cap HH3/8-16 x 1 1/2..1
26 1-633441  Swivel, deck mount............... 4 62 | 103-1987  Asm, deck lift spring................ 1
27 3218-6 Jam nut, 5/8-11.........ccuvneeeen. 4 630 | 103-1673-01 WId, foot lift assist lever.......... 1
28 | 1-805517  Washer, 5/8 std flat .............. 2 640 | 332-10 Screw, 5/16-18 X 2......covveenne 1
29 | 1-653011 Rod, deck lift........ccecvvveennnnnn. 2 650 | 1-803013  Nut, torque 5/16-18................. 1
30 | 1-653009  Spring, deck support............. 2 660 | 321-2 Screw, 1/4-20 X 1/2......ccccc... 1
31 | 103-0068  Caster wheel assy ................ 2 670 | 3296-59 Nut, nyloc 3/8-16 light thin....... 1
32 | 1-633581  Spacer, bearing ........cccee.... 4 680 | 103-2437  Asm, cup holder...................... 1
33 | 103-0063  Seal, bearing..........cccveeeeeennn. 4 69 | 103-1982  Bushing, spring .........ccccceeeeenne 4
34 | 1-633585  Bearing CoNne .........ccccvveveennnn. 4
1-633584  Bearing, CUP .......cccuvveeeeeenennns 2

* Includes frame weldment plus items 22, 23 & 63 (item 63 not included with 44”).

Exmark red touch up spray paint — P/N 1-850337

¢ Standard on 48” and 52" units. Optional on 44" units (Cup holder kit P/N 1-641284, Deck lift assist kit P/N 103-1675).

WWW.mymowerparts.com

-7-




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

49
0y

-8-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAIN FRAME GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 103-0287  Seat,complete w/armrests1 20 | 322-3 Screw, 5/16 =18 X %.......... 3
2 1-643255  Track, seat (4" adjust.).....1 21 | 1-653010 Wheelltire assy (44"deck)....2
3 1-543401  Spacer, seat track............ 2 1-653159 Wheelltire assyg &s2"deck) . 2
4 103-0292  Cushion, armrest (RH).....1 1-653158  Wheel (44" deck) .............. 2
*103-0291  Cushion, armrest (LH)...... 1 1-653161  Wheel (48" & 52" deck).....2

5 103-0289  Cushion, backrest............ 1 1-653160  Tire, 23 x9.5-124 ply ....... 2
6 103-0290  Cushion, seat .................. 1 22 | 3256-23 Washer, flat 5/16 SAE ...... 6
7 1-632187-03 Frame, seat mount.......... 1 23 | 1-807513  Bolt, carriage #10-24xY%>....2
8 323-39 Screw, 3/8-16 X 5............. 2 24 | 1-513592  Ball, (red) throttle cable.....1
9 32128-20  Nut, whizlock 5/16-18....... 12 25 | 1-633696  Cable, throttle.................... 1
10 3296-29 Nut, nyloc 5/16-18............ 3 26 | 1-653089-03 Bracket, instrument panel.1
11 103-1731 Rod, seat hold up............. 1 27 | 3296-2 Nut, nyloc #10-24............... 2
12 322-5 Screw, 5/16-18 x 1............ 3 28 | 1-513658 Bumper .....cccocciiiininn, 2
13 103-1944-03 Frame, engine deck......... 1 29 | 1-523420  Bumper, rubber................. 2
14 3296-42 Nut, nyloc ¥2-20................ 2 30 | 1-633859 Seatframe........cccccecvnneen. 1
15 242-50 Nut, wheel %2-20................ 8 31 | 322-2 Screw, 5/8-18 x 5/8........... 6
16 3296-39 Nut, nyloc 3/8-16.............. 2 32 | 1-303335 Tie, plastiC.....cccceeeeeviinnnnnnn. 1
17 103-2197-03 Console widmt, front........ 1 33 | 3256-3 Washer, flat std 5/16......... 2
18 103-0724  Panel,instrument w/decals 34 |103-0284 Tab . 2
(103-1194-03) ....cccvvveennee 1 35 | 322-7 Screw,HHC 5/16-18x1%:...2

19 1-603336  Cable, choke.................... 1 36 | 1-633349  SPring.......ccccccvevereeeiiannnen. 2

*Not Illustrated

Exmark black touch up spray paint — gloss black

-0-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 1-303077 Clamp, fuel line..........cccoovveennee 6 10 1-805005 Washer, lock 1/4..........cccuee.
2 |0 Kohler Part No. 2405002 Fuel filter ......... 1 11 3256-23 Washer, 5/16 SAE ..................
Kawasaki Part No. 49019-7001 Fuel filter.....1 12 3296-47  Nut, nyloc 5/16-18...................
3 1-543526 Fuelline......cccocceeeeiiiiiiiiiiineenn. 2 13 1-633349 Spring, fuel tank...........c..........
4 103-0216 Fuelline.....ccccoceeeiiiieniiiiieeens 1 14 |0 1-633023 Stud, fueltank............ccueee.ee.
5 1-633347 Valve, fu€l.......cccceeevivieeiiiiinnens 1 15 |[* 103-1768 Tank, fuel (LH)......cccccecvvveenen
6 1-303335 Plastic tie (large) ........cccvveeeenn. 1 103-1769 Tank, fuel (RH)........ccccvvveeeennn.
7 1-513645 BuUShing.......ccccccceeiiiiiiiiiiineaenn. 2 16 103-2107 Cap, fueltank.........cccceeeeeernne
8 1-543277 Elbow, strainer ..........cc.e... 2 17 1-543296 Grommet, fuel line ..................
9 322-3 Screw, 5/16-18 x 3/4............... 4

* Not Illustrated
O Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on stud threads going into tank.
[ORefer to Engine Owner’s Manual (Fuel filter Must be 15 Micron or smaller).

-10-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

PARK BRAKE GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 1-652073-03 Crank wldmt, brake.............. 1 18 1-633144  Pin, trunion.........cccceeeennee 2
2 3272-10 Pin, cotter 1/8 x 3/4.............. 4 19 3256-4 Washer, 3/8 std................ 4
3 1-633131  YoKe ..o 4 20 1-633454  Spring, brake rod............. 2
4 1-808285  Pin, clevis 3/8 x11/8 .......... 4 21 323-4 Screw, 3/8-16 x 3/4.......... 9
5 3219-3 Nut, 3/8-24.......cceveviierene, 8 22 1-653074-03 Lever, brake .................... 1
6 103-0356  Rod, brake.............cccvvveeenn. 2 23 1-633268  Grip, brake lever.............. 1
7 1-653068  Spacer (long) 44"/48" deck . 4 24 1-653069  Spacer(short) 447/148” deck 4
*1-653380  Spacer (long) 52" deck ....... 4 *1-653381  Spacer(short) 52” deck.....4
8 3257-42 Woodruff key, 5/16 x 1 ........ 1 25 3253-7 Washer, lock %................ 8
9 325-13 Screw,¥2-13x3.25 G5@47848”) 8 26 103-0131 Nut,sg.reg. ¥2-13UNC-2B.8
1-800348  Screw, ¥%2-13x4.25 G5 (52").8 27 1-633102  Bearing, flange................. 4
10 103-0355 Band, brake...........cccceevueeen. 2 28 3290-357  Nut, whizlock 3/8-16........ 8
11 103-0590  Hub & drum wi/studs, plated 2 29 1-652085  Shaft widmt, brake........... 1
1-633926  Stud, wheel............cccvvneeeen. 8 30 1-653061 Linkage, brake handle.....1
12 1-809036  Nut, slotted 1.00-20............. 2 31 1481 Zerk, grease...........cccvvvee. 2
13 1-806800  Pin, cotter 9/64 x 1 1/2 ........ 2 32 98-5975 Washer, disc spring 3/8...1
14 103-0374  Retainer, brake band........... 2 33 1-523157  Washer, spacer............... 2
15 103-0384  SpaCer.....cccccceveeeeiiiiiiieeenn 6 34 32151-48 Ring, retaining ................. 1
16 322-9 Screw, 5/16-18 x 1.75......... 6
17 103-0352-03 Bracket, brake 44"/48"........ 2
* 103-0353-03 Bracket, brake 52"............. 2
*Not lllustrated
Exmark black touch up spray paint — gloss black
-11-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MOTION CONTROL LEVERS

1
10, ¢

\@@j 21; -

13 /2@@?

)

19

15

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 [103-0632 Handle w/grip (RH)............. 1 17 |1-603807  Spring, (neutral return)....... 2
103-0410-03 Handle, motion cntrl (RH)..1 18 [1-603735  Bushing,nylon(reverse ind.)2
* [103-0631  Handle w/grip (LH) ............. 1 19 |1-804524  Nut, 5/16-24 (LH) ............... 2
* 1103-0409-03 Handle, motion cntrl (LH)...1 20 |1-653046  Link, pump control.............. 2
2 |1-633257  Grip, motion cntrl handle....2 21 |3290-357  Nut, whizlock 3/8-16........... 8
3 |[323-6 Screw, 3/8-16 x 1............... 4 22 |1-653316  Pin, Damper Anchor........... 2
4 ]98-5975 Washer, disc spring 3/8 .....4 23 [3256-23 Washer, 5/16 SAE ............. 4
5 [103-0407  Arm, control shaft............... 2 24 132120-35  E-fiNQecccceiiiiiiiiiiieeeeeieien, 2
6 [323-9 Screw, 3/8-16 x 1 3/4.......... 6 25 [1-523027  Damper ....cccccceeeveiccvnnennnnn 2
7 |103-2200 Bracket, motion cntrl (RH) .1 26 [1-403180  Screw, 5/16-18x1Y4 special 4
8 [3296-39 Nut, nyloc 3/8-16................ 6 27 |1-633102 Bearing, flanged................. 4
9 (3234 Screw, 3/8-16 x 3/4............. 8 28 |103-2199 Bracket, motion control(LH). 1
10 (32128-20  Nut, whizlock 5/16-18......... 12 29 |3256-2 Washer, 1/4 .......ccccevvnnen. 2
11e |1-803022  Setscrew, 5/16 x 5/8 .......... 2 30 ([3219-2 Nut, 5/16-24 ........ccccvvveenne 10
12 |1-653092  Arm, pump control.............. 2 31 |3220-2 Nut, jam 5/16-24 ................ 2
13 [3256-3 Washer, 5/16 std................ 4 32 [1-303105  YOKE...cooooovcveeeeiiiieeisiiinaens 2
14 |1-633152  Balljoint (LH).........ccvvveeene.. 2 33 |1-808280 Pin, clevis5/16 x 1............. 2
15 [322-6 Screw, 5/16-18 x 1 1/4........ 4 34 |[3272-5 Pin, cotter 3/32 x 1/2........... 2
16 |1-603737  Bolt, (neutral return)........... 2 35 |1-543017 Balljoint (RH)....cccccevnnneeee. 2
Exmark black touch up spray paint — gloss black
* Not lllustrated
+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews
-12-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

Ref. Qty. Ref. Qty.

No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 103-1946  Asm, hydraulic reservoir........... 1 25 103-1802 Elbow, 90° ....ccoeivviiiiiiee, 2
2 103-1948  Cap, hydraulic reservair............ 1 1-603921  BOSS O-INQ .evvvvvreeeeiiiriieeeeennanns 1
3 103-1949  Gasket, reservoir cap ............... 1 26 103-1942  Pump, hydro .....ccccceveeeenininneen. 2
4 321-14 Screw, ¥a-20 X 2 ¥ oveveieneene, 2 27 103-1680 Hose, LH 44" & 48" .................. 2
5 3256-22 Washer, flat SAE % .......c..c...... 2 103-1681  Hose, LH 52" ......cccovvevviieeens 2
6 32128-33  Nut, whizlock ¥4-20 .................. 2 28 1-603991  Adapter, straight (LH wheel motor) 2
7 103-1801  Adapter, straight ...........cc..eeeeee. 1 1-603919  BOSS O-NNQ ..evvveeeeeeiiiiiiiieeaenn, 1
1-603921  B0OSS O-1iNQG ...ccvvvvvereeeeeiniennenn. 1 1-603992  Flare O-ring ...cccccvvvveeevricrrnnnnn. 1
8 103-1912  Adapter, straight ...........ccoeeeeee. 1 29 3290-357  Nut, whizlock 3/8-16 ................ 7
1-603921  B0OSS O-1NQG .ccvvvvveveeeeeiiinieeeen, 1 30 323-7 Screw, 3/8-16 X L ¥4 ..ccuvveeeee.. 4
9 103-1716  Clamp, hose (17/32) ................ 3 31 103-1940  Adapter, straight long .............. 4
10 103-1988  Clamp, hose (11/16) ................ 2 1-603920 BOSS O-1NG cccvvvvvveeeeeiieinvnennn. 1
11 103-1805  Asm, supply hose .................... 1 1-603992  Flare O-rfiNg ....cccccoevvuviverenannnnne 1
12 | *1-603720 Head, filter .......ccccccovevevivnnnnren. 1 32 | 01-803050  Setscrew, .312-18 X .75 ........... 4
13 32128-20  Nut, whizlock 5/16-18 .............. 2 33 1-653156  Sheave, pump drive 44" & 48" .2
14 322-5 Screw, 5/16-18 X 1 ......cccvvveee.. 2 1-413010  Sheave, pump drive 52" .......... 2
15 103-1804  Adapter, straight ...........cccoeeeeee. 1 34 103-1767  Spring, extension ..................... 1
16 1-513211 Element, oil filter ...................... 1 35 3296-39 Nut, nyloc 3/8-16 ..........ccc........ 1
01-523541  Element, ail filter (winter) ......... 1 36 98-5975 Washer, disc spring ................. 1
17 103-1803  Asm, charge hose ................... 1 37 1-373034 Washer, 7Ga.x1% O.D. ......1
18 103-1800  Asm, case drain hose .............. 1 38 1-513034  Bearing .......ccccceeeeeeeiniiiiineeaeenn. 2
19 1-653187 Hose, RHrear 44" & 48" .......... 1 39 1-654143  Arm, idler w/ bearings .............. 1
1-653437 Hose, RHrear 52" .........cccccc..... 1 40 1-652142-03 Idler arm weldment .................. 1
20 1-653186  Hose, RH front 44" & 48" ......... 1 41 302-40 Zerk, 90° ¥4-28 .....ovviiiieiee 1
1-653436  Hose, RH front 52" ................... 1 42 323-9 Screw, 3/8-16 X 1 % ...veeeneee. 2
21 1-633605  Elbow, 90° (RH wheel motor) ..2 43 323-13 Screw, 3/8-16 X2 % ccvveeennnn. 1
1-603919  BOSS O-1NQG ..cccevvveeeeeeeeiiiieeenn. 1 44 3256-4 Washer, 3/8 std flat ................. 1
1-603992  Flare O-ring ....cccceveeevvvcnvinnnnnnn, 1 45 1-603044  Bushing, idler pivot .................. 1
22 1-523328  Wheel motor ........ccccoevviieennn. 2 46 1-603496  Bushing, idler ..........cccooeuvvieeen. 1
1-000139  Kit, bearing ......ccccceeveeviivvvennnn. 1 47 1-603843  Pulley, idler .......ccoccvveeevvinnnnnn. 1
1-000099  Kit, S€al ...ccvvveeiiiieeeiiiiee e 1 48 3256-24 Washer, 3/8 SAE flat ............... 1
23 103-1799  Elbow, 90° ....cocoiiiiiiiiieiiiieees 2 49 1-653163  Belt, pump drive 44" & 48" ....... 1
1-603921  BOSS O-NNQ .ccvvveeeeeeeeiiiiieeenn. 1 1-653416  Belt, pump drive 52" ................ 1

24 1-807272 Key5x5x25mm .....cccceevuneeeen. 2

* Use Teflon Pipe Sealant or equivalent on filter head fittings.

[ Use only for operation below 32°F (0°C)
Exmark red touch up spray paint — P/N 1-850337

¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

WWW.mymowerparts.com

-13-




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

-14-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE GROUP

OIL DRAIN - KOHLER

%34

OIL DRAIN - KAWASAKI

35

% %36

52"DECK  |TEMS 11,12, & 39
ONLY INCLUDED WITH
~.32 MUFFLER KIT

(ITEM #86)

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. | | No. [ Part No. Description Req'd.
1 |1-652146-03 Strap widmt, engine guard ...... 1 22 |[1-653035 Sheave, pump drive ................ 1
2 |32128-20  Nut, whizlock 5/16-18............... 19 23 |103-0690  ClUtCh...ccocvveiiiiiiee i 1
3 |[322-3 Screw, 5/16-18x3/4 (44°848").....14 24 11-603610 Washer, disc spring 7/16 ......... 2

322-3 Screw, 5/16-18x% (52") ........... 6 25¢ |3212-12 Screw, 7/16-20 x 3 (Kaw)......... 1
4 |1-653095-03 Shield, eng. guard (44"& 48") 1 ¢+ |[3212-10 Screw, 7/16-20 x 2 1/2(Koh) ....1
5 [1-653093-03 Strap, engine guard................. 1 26 |1-303335 Plastic tie (large) ......ccocceveeeennns 2
6 |[103-1554  Muffler, kit (17hp Kaw)............. 1 27 |1-303334  Washer, spring disC ................. 4
103-1555  Muffler, kit (18-23hp Koh)........ 1 28 |[3256-23 Washer, 5/16 SAE flat(44'&48" .3
103-1556  Muffler, kit (19-23hp Kaw) ....... 1 3256-23 Washer, 5/16 SAE flat (527).....11
7 |1-653196  Bracket, muffler support.......... 1 29 [1-653565-03 Shield, heat (17hp Kaw) ............ 1
8 |3256-3 Washer, 5/16 std flat .............. 1 1-653539-03 Shield, heat(except 17hp Kaw)...1
9 [3296-29 Nut, nyloc 5/16-18 (Kaw)......... 4 30 |3230-1 Bolt, carriage 5/16-18 x 3/4...... 3
32128-20  Nut, whizlock 5/16-18 (Koh) ....4 31 |[3296-29 Nut, nyloc 5/16-18.................... 3
10 (322-9 Screw, 5/16-18 x 1 3/4............. 4 32 |[1-653549  Counterweight, 60# (52) ........ 1
11 |103-1513  Arrester, spark 1.25................. 1 33 |322-7 Screw, Cap HH 5/16-18x1%4(52") ..8
12 |103-1514  Clamp, arrester........cccccvveeeenn. 1 34 ]103-1963 Valve, oil drain (Koh)................ 1
13 |1-523406  Bushing, seat mount................ 1 35 |103-1965 Valve, oil drain (Kaw) ............... 1
14 [1-613235 WaSher......ccccoevevvivvreeiiiiieeen, 4 36 |[103-1966  Adapter, M20-2.5/ 3/8 NPT(Kaw) 1
15 |1-633545  Spacer, grommet..........cccvveeee.. 2 37 |103-1366-03 Deflector, lower frame.............. 1
16 [1-633630 Grommet ......cccceevvvvreeniveneennnn 2 38 [322-2 Screw, 5/16-18 x .625 .............. 3
17 |1-633543-03 Strap, clutch/brake .................. 1 39 |1-653290 Gasket, (17 hp Kaw) ................ 2
18 | 322-22 Screw, 5/16-18 x 3 1/2............. 1 1-653291  Gasket, (18-23 hp Koh)............ 2
19 |322-6 Screw, 5/16 NC x 1 1/4............ 1 1-653313  Gasket, (19-23 hp Kaw) ........... 2
20 [1-807259  KEY.ooooiviiieeiiiiieeesiiiee e sniienae s 1
21 |103-2308 Spacer, crankshaft ................. 1

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt
Exmark black touch up spray paint — gloss black

-15-

WWW.mymowerparts.com



DECAL GROUF

For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

<] 19
RHVANTA@E

20

VR DT G
SEE DFRATIR'S WAL
PR TIPS TR

/
RELEASE -
THROTTLE
i (A DANGER o £ WARNING
. *Read operator's manual bakea oparatng: mﬁl
i Q * DoNOT gpesatn uriess fained to sxidy cperain
@XVAW thia maching ﬁ
« DN ithout i
By et e
+ DoNOT cany WTING
ERAKE *+ Giear area f dehis before mowing. HEGHT
w IGNITIIN + Bafors Isaving operain’s position. Jl
~Disengage|
CHIKE Q -am#nlmmmmmmm
A\ GAUTION PTD . mxﬁgmmmmnmmmm Im
- Hesring pofecton ecammended. aeniaing, of teaning.
IeiN DoNOT park on slops Lnices park brake s engaged. + Lise exkeme caution when opersting on sicpes.
103-1970
[ACAUTION | A CAUTION | 0
DoNT 1
RAILOOL e LY WD ~ LOGGE ORDAVNGED BLAOE BOLT AY ALOWBLIDE TOCONE & WARNING
MCBIL 1 SAE 16W50 INPKE. ‘OUT FROM UNDER DECK ATHIGH SPEED.
SYNTHETICENGINE OL. » REPLACE BLADE B0LT AFTER STRKNG A FOREIGN CBUECT. DO NOT OPERATE WITHOUT D AN @E R
ALLTO TOP 0F BAFFLE » TORQUE BLADE EOLT TO 115120 FT-LB5{155-153 ) DISCHARGE DEFLECTOR OR
SRS N ENTIRE GRASS COLLECTION KEEP HANDS and FEET AWAY
A CAUTION 7
SYETEM IN FLACE. DO NOT
/ REMOVE GRASS CATCHER UNTIL
No S P BLADES HAVE STORPED. &
ANTI-SCALP ROLLER
ADMSTVENT
FORNORAL OPERATING CONDITIONS, PLAGE FRINT OF
T SHOW FOR 34 (15) . a0 CHECK/SERVICE REFERENCE AID
T p— 653368 52 =0 GREASE LUBE POINTS AT INTERVALS SHOWN
i diion 15 (DD WORAILIC FLUID AT TNTERVAL SHOMY
I ) CUSE ONLY MOBIL 1 1SW-50 SYNTHETIC MOTOR DIL.)
! @SEE BNGINE OPERATCRS MANUAL FOR SERVICING ENGINE.
] CHECK TIRE PRESSURE - 13 PSI AT INTERVAL SHIWN
FOR MAXIMUN FLOTATION, ROLLERE MAYBE =01 SEE OPERATORS MANUAL FOR ADDLTIONAL OETAILS
FOSTIONED LOWER, BLITNUST MAINTAN AMNIVLM
‘OF 14" GROUND CLENRANGE. NEVER FOITION
nﬁmmmmrmm:mnmﬁ_
25 HIRS
200 HIRS
25 HIRS
=125 HOURS
40 HOURS W ZERK
YEARLY WO ZERK
653163

ADANGER
L

23 24
AN

ComEmem, 52

Ref. Qty. Ref. Qty.

No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 103-1970 Decal, Panel..............cccuuneeee. 1 14 | 1-653477 Decal, Belt Routing ............... 1
2 1-513746 Decal, Muffler.............ccu.e.e. 2 15 | 1-653183 Decal, Check Service............ 1
3 1-653140 Decal, Deck Height............... 1 16 | 1-653139 Decal, Swash .........ccccvvveeeee.. 1
4 1-323540 Decal, Roller Mounting.......... 1 17 | 103-0262 Decal, Fuel Valve.................. 1
5 1-523552 Decal, Hyd Tank/Hot Surfacel 18 | 103-1997 Decal, Top Console .............. 1
6 1-513748 Decal, Guard..............ccuvueee. 1 19 | 1-303520 Decal, Trivantage.................. 1
7 1-513742 Decal, NoO Step.....c..ccceeuvnneen. 2 20 | 1-403131 Decal, Commercial 48 .......... 1
8 103-1077 Decal, Bolt Torque ............... 2 21 | 1-643401 Decal, Mercury Switch .......... 1
9 1-303508 Decal, Discharge Warning....1 22 | 98-5954 Decal, Missing Cover ........... 2
10 | 1-403005 Decal, Danger ........ccccceeeennnn. 2 23 | 1-523417 Decal, Commercial 44 .......... 1
11 | 1-633922 Decal, Anti-Scalp.........cccce..... 1 24 | 1-403132 Decal, Commercial 52........... 1
12 | 1-653147 Decal, Deck Height............... 1 25 | 103-1983 Decal, Exmark Logo.............. 1
13 | 1-303293 Decal, 2 Minute Cool............. 2 1-654520 Decal Kit.......ccoovviiviieeiiinnnnnnns 1

-16-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KAWASAKI ELECTRICAL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1-543792 Wingnut, nyloc ¥%-20............. 2 24 11-643275 Relay, 12 V.....coooiiis 2
2 [1-633652-03 Strap, battery holdown.......... 1 25 |1-633306 Cable, starter (+) ...ccoccvveeernnns 1
3 [1-633651  Bolt, battery holdown............ 2 26 |1-513075 Switch, 12V solenoid............. 1
4 1103-0705 Cable, ground () cocvveeeerinnnes 1 27 |1-543286 Grommet .....cccceevvvevvviereeeennns 2
5 [1-543391 Insulator, battery................... 1 28 |1-633396 Clip, loom 5/8 ......ccccvveeeiernns 2
6 |321-4 Screw, ¥4-20 X 3/4 ................ 5 29 |[1-513051 Switch, drive lever N.C. ......... 2
7 [3256-2 Washer, % flat .........cceeeee 2 30 |1-303335 Plastic tie, large ...........cceene 4
8 |[32128-33  Nut, ¥-20 whizlock .............. 6 31 |1-513374 Meter, engine hours .............. 1
9 |103-0293  Battery, 12V......cccceeeivneennne 1 32 |[1-633111 Switch, brake N.O./N.C.. ....... 1
10 |103-0707  Cable, battery (+)....ccccvvveeenn. 1 33 |100-6186 Module, seat delay ................ 1
11 |1-800282  Screw, 5/16-18 X 7 ............... 1 34 |103-0206 Switch, ignition w/keys........... 1
12 |1-523415  Spring, seat switch ............... 1 35 |103-2106 Key, Exmark 10g0 ..........cc..... 1
13 |3290-500  Screw, #10-24 x5/8 ........... 10 1-603511 Key, ignition ..........cccceeveeennns 1
14 |[1-652072-03 Bracket widmt, seat switch...1 36 |1-633673 Switch, blade............ccccouee. 1
15 [322-3 Screw, 5/16-18 x 3/4 ............ 3 37 |[3296-2 Nut, nyloc #10-20 .................. 7
16 |32128-20  Nut, whizlock 5/16-18........... 5 38 |1-807513 Carriage Bolt, #10-24 x %2 ..... 4
17 [1-653036  Washer........cccoevvevivvvrennnnnn. 1 39 [1-633782 Switch, Tilt......ccooveviiiieeiinen, 1
18 |1-513152  Switch, seat..........ccccvveeeeennn. 1 40 |103-0498 Nut, Ignition ..........ccceeevveeennns 1
19 [1-633181  Plate .....ccccvveeviiiiieeiiiieeeien 4 41 [103-0499 Seal, Ignition............ccceeeeenen. 1
20 |[1-816001  Fuse-20 amp......cccccccvvvveeenen. 2 42 |3256-14 Washer, #10 flat.................... 1
21e |103-0623  Harness, Wiring ............c....... 1 43 |103-1193 Clip, loom half............ccccoene 1
22 |1-303287  Plastic tie, small ................ 3 44 |1-807533 Bolt, carriage 10-24x5/8 ........ 1
23 |1-543393 Insulator, solenoid (4).......... 3

+ Use dielectric grease on all wiring harness connectors.

-17-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER ELECTRICAL GROUP

1 |
\\\jjjj!km!, 2 4 0 @@//27 / T0
&> 53 4 CLUTCH

TO
ENGINE
Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |1-543792  Wingnut, nyloc ¥-20............. 2 23 |[1-543393 Insulator, solenoid (+)........... 1
2 |1-633652-03 Strap, battery holdown.......... 1 24 |1-643275 Relay, 12 V.....ccoovceveveeiienne, 2
3 [1-633651  Bolt, battery holdown............ 2 25 |1-807513 Carriage Bolt, #10-24 x %2 ..... 4
4 1103-0705  Cable, ground (-) ceeveeernnneeee. 1 26 |1-633782 Switch, Tilt....cccovvviieeees 1
5 |[1-543391 Insulator, battery................... 1 27 |1-543286 Grommet .....cccoeevvvcvvieereeeninns 2
6 |321-4 Screw, ¥4-20 X 3/4 ................ 3 28 |1-633396 Clip, loom 5/8 ........cccccvvevnnnn. 2
7 |3256-2 Washer, ¥ flat ... 2 29 |[1-513051 Switch, drive lever N.C. ......... 2
8 32128-33  Nut, ¥-20 whizlock .............. 3 30 |1-303335 Plastic tie, large ........ccc......... 4
9 |[103-0293  Battery, 12V....cccccceevvevvvennnn. 1 31 |1-513374 Meter, engine hours .............. 1
10 ([1-523281  Cable, battery (+).......ccccueee.. 1 32 |[1-633111 Switch, brake N.O./N.C.......... 1
11 |1-800282  Screw, 5/16-18 X 7 ............... 1 33 |100-6186 Module, seat delay ................ 1
12 |1-523415  Spring, seat switch................ 1 34 |103-0206 Switch, ignition w/keys........... 1
13 |3290-500  Screw, #10-24 x5/8 ........... 10 35 |103-2106 Key, Exmark 1090 .................. 1
14 |1-652072-03 Bracket wldmt, seat switch...1 1-603511 Key, ignition.........ccccceeeeeiees 1
15 ([322-3 Screw, 5/16-18 x 3/4 ............ 3 36 |1-633673 Switch, blade............c.ccoueee. 1
16 [32128-20  Nut, whizlock 5/16-18........... 5 37 |[3296-2 Nut, nyloc #10-20 .........c.cc.... 7
17 |1-653036  Washer......ccccccvvvivvieneeeennnns 1 38 |103-0498 Nut, Ignition ..........cccceveveernnns 1
18 |1-513152  Switch, seat.........cccveeeeeeenne 1 39 |103-0499 Seal, Ignition..........ccccceeeeens 1
19 [1-633181  Plate .....coccvvveeviieeeiiieeeee, 4 40 |3256-14 Washer, #10 flat.................... 1
20 |[1-816001  Fuse-20 amp .......coccvvvveeennn. 2 41 |103-1193 Clip, loom half............cccceee 1
21e |103-0595 Harness, Wiring ...........ccueu... 1 42 |1-807533 Bolt, carriage 10-24x5/8........ 1
22 |1-303287  Plastic tie, small ................ 2

+ Use dielectric grease on all wiring harness connectors.

-18-

WWW.mymowerparts.com



KAWASAKI ELECTRICAL DIAGRAM

For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

NOILSOd 2007 WALMEN NI

39vINT
T8 LN NAdD S¥ENTT TOILNDD HLIK O3SOTD
SIHILIAS TOHINDD NOILOW HLOE
AT —
LS T TN
NOILOW H1
I
oy
ce = = m o o o = = = e o - e e "ON3 33IM WO 03NITA SHILIANNDD
Sed B AR ANAN A= r e & == - D = g
WW W W W W T W W W s W W W e A3d0 01 JONVE0 - LM0 HOLIAS
= = b= 7 7 7 AIVI8/ONId OL FINYSD - NI HILIAS
9 = 2 m
: @
JTAIS VI8N (&)
QIONgToS Fd 1o FNva0 A30 Soc WALTH S+I+8 L¥VIS E S
TIY NN & 3LTHA EoT 200 Old A+ X | v4I+E NI 2 -
BN R G [V I8 0 T 3NON 0 w
W IAYW, LIMDEID NOILISOd p
Y38 q
ELTN
©a|+H REIE )
X IWNIWS3L
e 318 0 dNoH (o] W
EQIN —
FLAYLS @mo—— LIS H18/3Nv0 A TIYNIWA3L 1 0
@“D‘Bm m
JONYAD
o ¥ NINAL WJ
3514 D: 8 NNIWS3L
e IO
NYL 0 HILINS S NTWNAL
NDILINIT
[ 3T TN
EN=| mﬁ T WNIWEL
13N ]
13010
HILIAS Old ‘OIONITOS T304 ‘83030 onoH A TNIWS3L
HILIAS LTIL 'AYT30 1Y X WNIWRAL
7 - AYT3Y LAYLS S TYNIWSAL
g 5= = 7 z g e E =&z = HOLIAS OLd “OIDNITOS S ‘d3L3W oM | T TWNIWyaL
JRENL: 8 TNIWS3L
J0LY 193 39YLI0A Vv TNIWSAL
SNOTLJANNDD TYNIWSHL
(0Ld)
LT HOLINS  LMdNI 300N HILINS NOTIINSI
RitThEyE! 1l/1y3s  AYHO LS



KOHLER ELECTRICAL DIAGRAM

For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

NOILISOd X007 TYAIMEN NI

039YINT 039¥5N3
Iivd8 HLIN N3dD Jivdd HLIA 00D mm%ﬁmwﬂmwnmw;zmwm%hmm
JORES AV x
T 13v1S N T0¥INDD I04INDD

NOTLOW Hd NOILOW H1

Tmmz l MM?E\

"ON3 3TN WORH TAN3TA SYOLOINNDD
Lol e 3N
ggm 8RR 9 9 fB 26 P aase e o 5 5= e A0 0L J0NAD - 1010 HOLINS
Gl B a2 C REESRR il g F R SDEANI 0L 3D - NI HOLINS
| =
7 AdTALS Y18/ INTd 0
JONRD ———— 3 ﬂ HILIMAS S+I+4d LIS '€ 5]
- coo9 0ld A+ X | viles Ny 2 .
HILI3INDD B0 ——— INON o1 ..nb
INIINS UTHA ey LBIVH, LITONID NOILISO w
e 0 o
ERLEY TN X TWNIWEL Nu
: JIMOH
I8 0 A TYNIW33L S W
DIONgTDS B TS AT N 3
AN o
v YV IWNIWSEL m
_Hm%% >
ENIE @ﬁ 0 ESIE] g IYNIWS3L m.
I3 TN
S TYNIWFL
NYL E 0 HILINS
i NOTLINII
331 AOT13A I IYNIWSEL
Mﬂ%;‘ &
LI HOLTAS Ol ‘3NIING S315N SH A TNTHAL
| ﬁ | HILIAS LTIL ‘A¥130 L¥3S X TINIWAEL
= = o o 4o 5 fEom o oo AT L3VLS S TNIWL
=R = = = g A FILTAS Old “INTING 33130 SOH T TNIWAL
Ad3LLYE 8 TNIW¥3L
MNINI ¥ TWNIWIL
E SNOT1JANNDD YNIWSEL
(oLd)
ONMONO HOLMD HOLIMS — JnaNT 3T0ow T T T TN
AT TS YRGS aw%m %mmz HILINS NOTLINOT



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KAWASAKI ELECTRICAL LOGIC SCHEMATIC

0ION3TOS
HIVLS

AT+

AN
T

Ve

N33 Xd
SIALS LHAAERED X0

JLIHM
Avia
Ava

(39YIN3 FAVAE HLIM NHOHS

Iivaa

NI X0
N33 Xd

SIS THAAERE X0
3dIdLS B3NV

NOTT3A

0

118 11
N33 Xd

3dIdLS HIV18/NId

(1M SITONVH) NOILISOd 001

0dIND]
NOILOW Hd

03INDD
NOTLOW H1

N33 Xd
N33 1T
N33 1T
g L1
e "1

TYALMEN NI A3 T0IINDD HLIM NMOHS

(

03133NNDD LOND
ONISSO] S3dIM 7

0313303 S3AIM H

£ m
0IONT DS 134 JoNv FONVD 0
. HILINS &)
1D NG AT IS VNI 0l 5
ST 110 I8 0 A8 ._m
(NI HDLINS) OTYONISIO
s OLd HLIN NADHS Q.
e e I mu
, I '
I8 0
— W
3TLS N8/ S
(EY o
N m
1 L B >
(L8v1S) [Nd | [390
3574 & WL o ol Fo1 4
i 0 (£ 7’ o .. o|x "
e —/
L o -. ° ° 1S i
ERIN) T o o o| 1| NOILINOI
ENE IV - . ols
i 02
1310IA (EY ﬁ o .. oy
I ——— e
X TIWNIWS3L
A TIYNIWS3L
= =
= 2 @ 2 e = 22 ]
g 55 E 2 2 g =z 5 E = = -1
o 2 = = = = TR E == , ¥ NTHNAL !
S+1+48 1dv1S '€ / _
A+ X | velee N 2
r INON 401 g TYNIWNS3L /(
Aw G WAV, LINJAID NOILISOd
301V = (Old) S YNTWaAL
/AR - o = oo | ||
N0 410313
HILINS < T TIVYNIWeEL
1TIL/LY3S S —
AYT30 1V3S

L¥3S NI o01ve3d0 HLIN NADHS




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER ELECTRICAL LOGIC SCHEMATIC

QNS 31— [ >}— 3w
A0V T3 ——> | >— 13m0 ———
1110 INIONT JLTHA
553 10— | >— 318 "0
aINI TS HIdLS X8/ANve
LIS .
ACT +
e 0
a0z .
]y IEpii}
¥ (e 3y —

039YON3 FA¥a8 HLIM NMOHS

Iivda

Lo

?

N33 id

A8

JdIdLS IHWNIZE xd

J1IHK

Ava

Av1d

N334 id

[\EE-a ]
JIALS /Nl

dIdIS IHINFE X0

£

AOTHA

Jma 11
N33 0
N33 0

JdIdLS X8/ NId

T0dINDD
NOLLOW H

=T
~ -
o o
o]
m m
m m
= =

N33 1

(1IN0 STTONVH) NOILISOd X007
TvALNAN NI d3A37 T0dINDD HIIM NMOHS

TO03INDD

NOLLOW H1

g 11
g 11

———— 30
——— 3w
HILINS
HIHS O8N 0ld
JES
(NI HDLINS) (39YINSSIO
OLd HLIN NACHS

JONY0 NETEY
, 3
318 o
L
JONYAO
Jowyg — | T
_‘ IS [ ]
7 NYL S ———q
7| WOTRA ol 14

JONv
JONv

B

Eeaiis =t

]

Ava
Ava

"

TR

Ava
A9

(01d)
H3LMJ

BIIRERE]

1v3S NI d0LY¥d3d0 HLIA NMOHS

HILINS
IRAVAREN

NAOd8

Vg ——

qva
g8 11

NYL
NYL

o

Lq

3100W
A0 LV3S

13701A

S+1+4 1d¥1S '€
A+ X | ¥V+I+8 NS 2
INON 440 "1

o DAYW, LIMHID NOILISOd

(0312303 1ON)
ONISSOE3 SFdIn

O3133NNDD SFAIN F

I

-22-
WWW.mymowerparts.com

X IWNIWSEL

A TIVNIWA3L

S TIYNIW3L

I YNIWS3L



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SEE EXMARK'SCOMPLETE
LINE OF PRODUCTSFOR TURF CARE

LAZER Z®
LAZER Z®HP
LAZER Z® XP

TURF RANGER®
TURF TRACER®
TURF TRACER®HP
VIKING HYDRO

METRO®
METRO®HP
ULTRA VAC™

SELF STEERING SULKY
GRASSCATCHER

MICRO-MULCH ™ ACCESSORY

©1997,1998, 1999, 2000, 2001 PART NO. 103-1784

EXMARK MFG. CO. INC. (402) 223-6300

INDUSTRIAL PARK BOX 808 FAX (402) 223-5489

BEATRICE, NE 68310 @E:I

ALL RIGHTS RESERVED PRINTED IN U.S.A. ®

MFG. CO. INC.

WWW.mymowerparts.com



	SEE EXMARK’S COMPLETE
	
	
	SELF STEERING SULKY


	GRASS CATCHER

	MICRO-MULCH ™ ACCESSORY

